I

- Tubos de Acero de México, S.A,
o:m q-m Km 433.7 Carr. México-Veracruz

Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 225 9851120 fax

05021914 1/7
Date/Dia: 1 M\ O@\ 2005

(Customer / Clieme: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - tem N” Customer’s Reference / Referencia dal cliente Manufacturer's Works Order N* / Confimacion de Venta
080882/01
IManutacture Process/ Proceso de fabicacion Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spacification / Nomas o especilicaciones. Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SAl106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud Quantity / Cantidad. 140 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION
Specimen condition Specimen dimensions Test Y.S. U.T.S. Y.S
Condicion de la probeta Dimensionas de la probeta lemp Uit / Unidad Unit / Unidad / Elongation
Heat N* Sample N“ [ Ls Type Size Temp. KEG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipo (o] Tamano de
mim ensayo Required/Requerido Required / Requendo Required % in 2 inches
| Tin: TMin: hdin %
Thiax: Thax:
LMin: LItin: Max Obt
C LMax: M %
35810 J466963)C/B Rec L 19.32 x 3.78 TA 38.17 49.52 0.77 34.50
35810 J466964|C/B Rec L 19.49 x 3.86 TA 38.63 50.04 0.77 36.40
35810 [466975|C/B Rec | L | 19.52 x 3.81 TA 40.01 50.22 0.80 35.30
35810 J466977|C/B Rec L 19.62 x 3.81 TA 38.73 50.62 0.77 34.50
35810 |466980])jCc/B Rec| L | 19.56 x 3.92 TA 37.11 48.57 0.76 35.40
35810 j467016]C/B Rec | L | 19.47 x 3.81 TA 37.83 49.68 0.76 32.50
35811 |j466912|C/B Rec | L | 19.31 x 3.74 TA 38.76 50.91 0.76 37.90
35811 |466913]C/B Rec| L | 19.31 x 3.73 TA 39.12 51.05 0.77 37.80
35811 j466914|C/B Rec | L | 3.72 x 19.31 TA 39.96 52.15 0.77 37.80
35811 J466915|C/B Rec L 3.73 x 19,30 © A 39.87 52.18 0.76 37.90
35811 |J466916|C/B Rec | L | 19.32 = 3.74 TA 39.13 50.88 0.77 37.80

This i 1o centify that the products cescribed here in were manutactured, sampled, tested, and/or inspected in accondance with the specificalion referenced anc mes the requirsments in all respects This cortificate i€ msond by § Compuiensod syslem and i s vald with slectione signature  On the original cerificate the irsde-mark green coloured
Tenany' s stamped. In case the owner of the ongnal cenilicale would relesse a copy of i, e must attas: ks conformdy 1o thie onginal one, taking upon hemset! the sesponsatility for any uniawiul or 70t alowes sse Any ateaton andon Gaksfication will be sublecied 10 the aw

Thie catficate & not & declatmtion of otigin nar may i be used as a declaration of angin

Este documento cer e cue o

5 descinos agul fueron manulacheades, probados yio nspacoonados de acuends con i especicacion oe relerenca y sabeace 108 comespondientes regquer

o5 Esle cenficano si emite MeCciinii un SSiema compularizado y of vitlido con lrme electidnica.  En ol certificado anginal el iogotipo

Tenaris (veide) esta impreso an ncaso de qu of poseadar del ceriticado antradgus: coopea cal msmo, debesa gareniizn la conlormidad con e onginal, y 58 hace responsable por Cosguiet aso ilegal o indebido. O Aierncsin yio talsilicacsin serd sojela a W oy

Esle cartificado no es, ni puede ser usado, coma una declarackin de origen. DICA 777 04 0




i

Via Xalapa

= Tubos de Acero de México, 5.A.
0=m q —m Km 433.7 Carr. México-Veracruz

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN H.E”Hnw Number/Numero Page / Pagina: (52) 229 989 1120 fax

05021914 247
DateDia:  12/09/2005

Customer / Clients PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N* Customer's Relerence / Referoncia del cliente Manulacturer's Works Order N* / Confirmacion de Venta
080882/01
IManufacture Process/ Proceso de fabicacion Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JStandard or Specification / Normas o especiiicaciones. Steel Grade [/ Graoo de acero, Ends / Extremos. NORMAIL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 140 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION
Specimen condition Specimen dimensions Test Y. 5. uT.s Y.S
Condicidn de la probeta Dimensiones de la probeta temp Unit £ Unidad Unit / Unidad ! Elongation
Heat N | Sample N“Y Ls Type Size Temp. [KG/MM2 KG/MM2 TS Alargamiento
Colada N* | Muestra N Tipo O Tamario de
mim ensayo Required/Requerido Required / Requendo Required |% in 2 inches
Thin: TMin Min % =
| Thiax TMax
LMin: L IVEin: Max Obt.
‘C LMax Lax: %
35811 J466917|C/B Rec | L 19.31 x 3.73 TA 38.88 51.05 0.76 37.80
Ls: L ion of the ple / L lizacion de la C/B: Body / Cuerpo R/U: Upset [ Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longl I itudinal T: Transverse / Transversal
TA: Room Temy | Temp Ambi EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained /| Obtenido Y.S.: Yield strength / Fluencia LMin: Log Mini / Minimo L i LMax: Longitudinal Maxi 1 Maximo Long
TMin: Transverse Minimum / Minimo Transversal TMax: T Maximum / Méximo Transversal Min: Mis / Minimo
Thas is 1o certity that the products o ibad here in weare A1 g, sampled, tested, andior nspechod i with the { . and mests he negui m all respocts. This o is issued Dy a sysiem and il s valid with slectronic signature. On the onginal ceniticale the trade-mark green coloured
‘Tenans' is stamped. In case the owner of the ongmal ceriicale would release a copy of it e must attest 1S confomity o Ihe onginal one, taking upon Himsei Ine responsability for any untawful o not allowsd use. Any altaration andior lalsi will ber fotha law
This cenficate 5 not @ declamtion of onigin nor may i be usad as & dectaration of onigin
Este documento cortifica gue los productos descritos agul lusron mandzoiuradas, probedos yio Soscc-0nacios 08 Scusnmo con A especiicacion de releencia v satistace los comespondientis requarmienos.  Ests canfficado se amile un sigterna P ¥ &5 vilido con Trma slectidnica.  En el cenilicado onginal el logabipo
Tenatis (verde) esia impreso en la hoja. En caso de gque el poseedor del centicado entregue una lulocopia del misme, teberd garantizar la conformidad con #f origingl, y s& hace responsable por cualquier uso ilegsl o indatuda. Cualgquser afterpoion yio taladicackin sed sujets a la oy
Este cenificado no es, ni puade 58 usado, comao una declaracon de ongen - _ DA 77704 0




Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021914

Page / Pagina: (52) 229 989 1120 fax

3/7

Date/Dia: 1 N\O@\MOD&

Tenans"is stamped. In 388 the owner of the
This ceniicate & rol @ declamtion of o
Este documento cetifica que s prod.

ar may it be usad a8 & declaration of onigin

aqul fusron L ProDados wio inspecoonados de acuerda con e ref A y satish Ios

Tenaris (verde) estd impress en la b

Esle certilicado no s, ni puede se usa00, como una deciarecicn de ongen

 caso de que o poseedor dal Geniticaco entregue Lni lolocopia del mismo, debend garantizar la canfarmidad con el ongingl y se hace responsable por cualquiar uso ilegal o indetyde  Cuslouier 2teracian o talsilicacion serd sujtta a L ey

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N* Customer's Reference | Referencia del cliente Manulacturer's Works Order N” | Confirmacion de Venta
080882/01
Manulacture Process/ Proceso de labicacion. Product Type / Tipo de producto Surlace / Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Stanaard or Specification / Normas o especiiicaciones Steel Grade |/ Grado de acero, Ends / Extemos. NORMAL BEVEL
_PMH S5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
JU.._.:m:m_.Q.m / Dimensiones Length / Longitud. Quantity / Cantidad 140 Pcs \HvN Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. )
External! Extema
Heat N Sample Unit Unidad: BHN
Colada N° | Muestra N Ls JReq Min Req. Max
Result /Resultado

35810 J466963 C/B 124
35810 |466964 |C/B 138
35810 |466975 |C/B 135
35810 [466977 |C/B 132
35810 (466980 |C/B 129
35810 (467016 |C/B 129
35811 |466912 |C/B 130
35811 |466913 |c/B 130
35811 |466914 |c/B 129
35811 |466915 |C/B 129
35811 J466916 |C/B 130
35811 J466917 |C/B 130
Ls: L tion of the le /L lizacion de la C/B: Body / Cuerpo R/U: Upset [ Recalque Req: Required / Requerido
Min: Minimum / Minimo Max: Maximum / Maximo

This is 10 ceny hat the products cescribed here in were manufactursd, sampled, tested, andior in with the ol and meets the requirements in af respects This centiicate is issusd by a computenzed system and it i valid wilh slectronic signature. On the ofginal cedilicate the trade-mark green coloured




il

Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021914

Page / Pagina:

4/7

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver, México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

DateDia:  12/09/2005

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Cuslomer’s Order / Cliente Orden - tem N” Customer s Relerence / Referancia del cliente Manulacturer's Works Order N* | Confirmacidn de Venla
080882/01
-._,._,m..t_m.n"c_m Process! Proceso de fabicacion. Product Type / Tipo de producto Surtace / Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEARMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API S5L/ASTM Al106/ASME SA106/ASTM A53
ﬁc.._.:n:mma:m { Dimensiones
60.30 X 3.90 MM
2 3/8 X 0.154 INCH

Steel Grade / Grado de acero.
B/X42 PSL1
Quantity / Cantidad

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

MNominal Weight / Peso Nominal

5.42 RKG/M

3.65 LB/FT

Length / Longitud
6.00 / 6.50 MTS
19.70 / 21.30 FT

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

140 Pcs/pz

Heal N* Sampla N° Bend Test

35810 (466963 |GOOD/BUENO

35810 |466964 |GOOD/BUENO
35810 (466975 |GOOD/BUENO
35810 (466977 |GOOD/BUENO
35810 |466980 |GOOD/BUENO
35810 |467016 |GOOD/BUENO
35811 |466912 |GOOD/BUENO
35811 |466913 |GOOD/BUENO
35811 |466914 |GOOD/BUENO
35811 }466915 |GOOD/BUENO
35811 |466916 |GOOD/BUENO
35811 J466917 |GOOD/BUENO

This 15 to contly that the products described here in wene manuiactured, sampled, lested, ard/or nspected in acenmance with the specification relerencad and meets ihe requinements in all respects. This il 8 Wsued by & comp systam and i is valid with electronse signature On the ofginal cediticate the trade-mark green coloured
“Tenaris’ s stamped. In case the owner of the onginal ceriticete would release a copy of . he must attest ds cortormity 10 the onginal one, taking upon himsedt the responsabidity for any sniwtul or not allowed usa. Ay jon andlioe will be sub) o the @w
This cenlicane 15 not 8 declaraton of ongin nor may A be used as a deciaation of ongin

Este documento collica aue los productos descritos aoul fuern manufacturados, probados wo ineg

dus te acuend a it de referancia v los chentes

Esto cortificatio se emide mediante un sistems compltanizado y es wilido con fime En el ' ariginal s logatipo
Tenaris (verde) estd impreso en ia hoe En caso de que i possedor del cerificade enfrague Lna falocopi del mismo, deberd garantizar l conformidad con o onginal, y 52 hace tespansable por cuaiguier 1so degal o indebido, Cualquier alieracién yio Telsficacson sed sujets a ks ey
Esle cerlificato no &5, nl pude so irado, omno una declaracsdn de orgen

DICA 777 04 0




Tubos de Acero de México, S.A.

4 -
mzm q-m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax

05021914 5/7
Date/Dia: ._N\OO\NOOG

Customer / Clienta PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer’s Relerence / Referencia del cliente Manutacturer's Works Order N* / Confirmacion de Venta

080882/01
JManutacture Process/ Proceso de labicacion Product Type / Tipo de producto Surlace / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero Ends / Extremes. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud Quantity / Cantidad. 140 Pcs/p=z Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Ol ition, % / Com, on %
Cc Mn Si Cr Mo s P Mi v Cu Al Sn As Nb
L X 100 X 1000 X 10000
Heat H Max
Colada Min
Sample N° |P Max
Muestra N° )} _Min
35810 H 12 | 108 | 25 3 2 1 11| a5 1 [ 23 4 2 1 2 14 1 31
466963 P 12 | 108 | 26 4 3 Jo.1| 11| 25 2 a7 25 5 2 2 3 17 1 35
466964 P 12 | 110 | 26 4 3 1 13 | 25 1 a4 24 ) 2 1 3 13 1 34
466975 P 13 | 108 | 26 3 2 J1.1] 12 | 25 1 46 24 5 3 1 2 15 1 34
466977 P 12 107 26 3 2 T.1] 312 25 1 48 23 5 3 1 2 13 1 34
466980 P 12 107 26 3 2 1 12 26 > 3 48 23 5 3 1 3 13 & 34
467016 P 13 1086 26 4 3 1 11 25 1 45 24 5 2 1 3 14 1 33
35811 H 13 108 25 4 3 2 13 23 1 55 34 5 2 1 2 6 by 5 28
466912 P 13 lo8 a5 5 4 1.8 12 23 2 56 34 6 2 1 4 is 1 30
466913 P 13 110 a5 5 3 2 12 25 1 57 35 5 2 1 i is 1 30
466914 P 13 107 26 5 4 2 13 24 1 51 34 6 2 1 3 17 % 30
466915 P 13 107 25 5 4 1.8] 13 23 1 50 33 5 1 1 3 17 - | 30
466916 P 13 107 26 5 4 a 13 24 i 1 51 34 6 1 1 3 15 = 30
466917 {2 13 107 25 4 4 1.8] 13 23 2 58 34 6 1 1 4 le - | 30

This i to cerily fhat the products cescnbed hee 1 were mamufaciured, sampled, lested, andior mepected in acoordance with the speci ication referenced ano meats the equirements in all respecis. This cerilicals 15 ssued
Tenans is stamped. 0 case e own

a computansed systarm and il 18 valid with slectonc signatee  On the ongmal cenificate the rade-mark grean coloored
andior falsitication will be subjaciad io the aw

This cenificate s not 4 declaration of e May o e used as a declaration o angin

Este documents cenilica aue o= (i mos aoul fuaran my protados o inspeccionados de scuando con 18 especifcacidn os releranca v <alisface log comespondiemes requen mientos. Fale cedilicado sé e

nisdiante un Sietiema compitarzado y es vaido cor fema slectroreca. En o cenficado angmal @l logotpo

Tenaris (verdae) esta impreso en En caso dé que of possador dal cerdricado entregus una fotooopa asl msmo, debord garantizar la confosmidad ool ongnal, ¥ se hece responsable por cuaiquier wao ilegal o indehoo. Cusio aheracin ywo falsificackon sedd supa a la oy

Este cenificato no &3, m puede ser usado, COmMa una declamesin de ongen DICA T77 04 0




il

- Tubos de Acero de Meéxico, S.A.
qo :m q-m Km 433.7 Carr. Meéxico-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax
05021914 6/7
: Date/Dia: 12/09/2005

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ltem N* Customer s Relerence / Referencia del chente Manufaciurer's Works Oroer N° / Confirmacion de Venta
080882/01

Manufaciure Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surdace [ Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normmas o especificaciones. Steel Grade | Grado de acero. Ends / Extremos. NORMAL BEVEL

API 5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL

Dimensions ( Dimensiones. Langth / Longitud. Quantity / Cantidad 140 Pcs \,UN Nominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RKG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 PT 3.65 LB/FT

_\ H: Heat / Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA

FABRICACION DE ACERO: FUNDICION POR ARCO ELECTRICO Y COLADO CONTINUO - ACERO CALMADO AL ALUMINIO.
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURC DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

CONTROL NO DESTRUCTIVO TUBO (C.N.D.):SATISFACTORIO.

HO REPARADO POR SOLDADURA.

CERTIFICADO DE ACUERDO CON: EN 10204 3.1.B/95 - ISO 10474 3.1.B/92.

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : API 5L, 42° Edition 2000.

EDICION DE LA NORMA : ASTM A53/02.

EDICION DE LA NORMA : ASTM Al106/02a.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

TRATAMIENTC TERMICO: DIRECTO DE LAMINACION.

PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT./INT.) 12.5%.

This s 1o ceetify that the products oescribed hor i wess manitactuned, sampled, 1ested, andlor inspecied i1 & with the el and meets the requirements in all respects. This cenificale i ssoed Dy 4 computenzed system and il 18 vaid with slectonic signature On the ongnal cerfcate fhe nde-mark green coloured

Tenans' is stamped. In case the owners ol the oiginal cenificate would release 8 copy of It he must atiest its conformity to the onginal one, taking upon fimsallt ihe responsablity for any unlawtul o not allowsd use  Any aleraton andior Llsilication will be subjected 1o the b

This cerificate is not a dectaraton of ongin nor may  be used &s a deciration of ongn

Este dotumana certifica que fos producios descritos. sl leensn mamdSciurados. probados yo inspeconnados o acuerds con la espect icacitn de rirerencia y silisiacs los comespondiantes requenmemtos  Exte cendicadn s smng mediame un gistema computarizadn y &5 vido con frma slecimdmea En @ conif caon ongaal & ogolipo

Tenans (verde) estd impreso en la hoge  En caso de que & poseedor del centt caoo eviegue urd oocopia del mismo, deberi garanizar la conformedad con ef onginal, y s& hace responsable por cualquier uso lagal o indebida. Cuslouer alieacion wa talsilcacion sers suje= a la =y

Este cenificato no s, ni puede ser usado. como una deciamoion de ofigen DICA 777 04 0
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Via Xalapa

- Tubos de Acero de Mexico, 5.A
m:m q-m Km 433.7 Carr. México-Veracruz

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229989 1120 fax

05021914 7/7
Date/Dia: ._N_,__OQ\NOOW

Customer / Clentee:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order | Cliente Orden - lem N°

Customer's Relerence / Relerencia del cliente Manufacturer's Works Order N* / Confirmacion de Venta

080882/01
Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto. Suriace / Suparficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especilicaciones Steel Gradge | Grado de acero Ends / Exiremos. NORMAL BEVEL

API 5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad. 140 Pcs/p=z Nominal Weight / Pese Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTAELE.
|_zamsa Er: 557119

TAMSA QUALITY DEPARMENT SIGNATURE

Quality System Cenified
N* 110950

This is to certity that the products described ere in wers manufactuned, ssmpled, tesied, sndior in with the sp

ang mss e inall respects. This cerificate is issued by & computerized system and i is valid with slectronic signature On the onginal cenificate the irnde-mark green coloured
Tenaris' s stamped. In case the ownes of the original cenifcate would rolesse a copy of il he must sttest s conformity 10 the onginal one, aking upon Fimsedt the responsability for any snlawtil or not allowed use. Any anilior | L will ba 18 10 he Ew
This ceriicate is not a deckaration of ongen nar may i be used s & deckaration of angin

Esle documenio cerifica que jos productos

acul lusron OBICS o IS 00 SCUBI0 CON 1A BSPECHICACKON OF relBrenci y ios =

B8 amite MeRANE U SSBMa COMpUIarzaco y &5 wisdo con ima En ol co
Tenaris (werde) estd impreso en la hojg. En caso do que ol posesdor del ceniticato entregue ura 1tocopia del misme, deberd garantizar ls conformdad con &l oniginal. y s hace responsable por cualquier uso ilegal o indebdo. Cualouier atemcitn o falsificaciin serd sujeta a la oy
Esta cerificado no es, Nl puede ser usado, coma und declaraciin o OFigen

DICA 777 04 0f




